858 H® (858 INDEX )

05

05.
05.
75.
75.
85.
85.
85.
95.
95.
06.
06.
07.
07.2.

538 FRRRREB B 2

N 8L NN WN A NSO D WN S WN DS LD
N s s s s e e s s s s s s s s s s s s

[REE AL ER 85813 )
IEIE??L.:. (1EF3 85818 )
1RE (&R 85818 )
I1’E XE 1(1EF 8582 )
TYERE 2(EF 85818 )
TYERE 3(EFA 85818 )
THEREACER 85318 )
TYERE S5(EF 85818 )
EEMARERS 1(EFH 85FNE)
EEMARERS 2(1EFH 85NE )
EEMARERS 3(1EH 85FNE )
SN REZRL A(ER 858123 )
SR REZRL 5(ER 85812 )
BN REZRL 6(ER 85812 )
BNREZRLG 7( &R 85812 )
FSF’H DRERS 1(EH 853NE)
REHNBREZRS 2(iEH 8587 )
SR REZRYG 1(EF 85815 )
HEWARERS 2(EF 85N )
SEDRIEZRS 3(EMA 85FNE )
TEREMRIERA 103

BRI (GEF 858 EY )
RN 2(EF 85818 )
BIEEH 1(ER 8SHE )
BIREEMAF 2(1EF 8SHE )

iEF 85818 )
THERZREMNRERS 2( &R 85318 )

CHASSIS ASSEMBLY (APPLY TO 858 TYPE) +reeseveveueususetutueieieininiiicieieisinittieienenseaes 1
SLEWING PLATFORM (APPLY TO 858 TYPE) ++eseveveuerseresestucueieinininiicieieisiniicicieieieees 5
DOZER EQUIPMENT (APPLY TO 858 TYPE)-+++++tseseversereeueueueininitiiieieieininicicieiesiennne 9
WORKING EQUIPMENT 1 (APPLY TO 858 TYPE):++eeseveueueususeturicieinininiicicieieisciciennn. 11
WORKING EQUIPMENT 2 (APPLY TO 858 TYPE)-++eeseveveueususetutieieisininicicieieinnciciennn. 13
WORKING EQUIPMENT 3 (APPLY TO 858 TYPE)-++eeseveveueususetuticieisiniiicicieieisnciciennn. 15
WORKING EQUIPMENT 4 (APPLY TO 858 TYPE)-++eeseveveueususetutieieinininiicicieieisiniciennn. 17
WORKING EQUIPMENT 5 (APPLY TO 858 TYPE)-++eeseseveueususeturieieinininicicieieisicicienen. 19
HYDRAULIC SYSTEM FOR PLATFORM 1 (APPLY TO 858 TYPE)- -+ +eeeeeeeeeesercnnnininnnns 21
HYDRAULIC SYSTEM FOR PLATFORM 2 (APPLY TO 858 TYPE)--++eeeeeeeeeeseninnnnninnnns 23
HYDRAULIC SYSTEM FOR PLATFORM 3 (APPLY TO 858 TYPE)- - +eoeeeeeeeesesiennnninnnns 25
HYDRAULIC SYSTEM FOR PLATFORM 4 (APPLY TO 858 TYPE)--+eoeeeeeeeesercencnninnnn 27
HYDRAULIC SYSTEM FOR PLATFORM 5 (APPLY TO 858 TYPE)- -+ +eeeeeeeeeesencnnnnninnnn 29
HYDRAULIC SYSTEM FOR PLATFORM 6 (APPLY TO 858 TYPE):++eoeeeeeeeesesiennnninnnns 31
HYDRAULIC SYSTEM FOR PLATFORM 7 (APPLY TO 858 TYPE)- - +eeeeeeeeeesesiennnninnnn 33
HYDRAULIC SYSTEM FOR CHASSIS 1 (APPLY TO 858 TYPE) «--eeoeeeeeeeeseesnniinnninnennn 35
HYDRAULIC SYSTEM FOR CHASSIS 2 (APPLY TO 858 TYPE) -eeoeeeeeereeeeesmnininniinnenn 37
HYDRAULIC SYSTEM FOR PILOT PART 1 (APPLY TO 858 TYPE)- -+ -eeeeeeeesvesceienicnnn 39
HYDRAULIC SYSTEM FOR PILOT PART 2 (APPLY TO 858 TYPE):--eeeeeeeereeemsciiennnn 43
HYDRAULIC SYSTEM FOR PILOT PART 3 (APPLY TO 858 TYPE)- -+ -eeeeeeeeeuescesennennnn 47
HYDRAULIC SYSTEM FOR WORKING EQUIPMENT 1 (APPLY TO 858 TYPE) --+---eoxee 51
HYDRAULIC SYSTEM FOR WORKING EQUIPMENT 2 (APPLY TO 858 TYPE)--+--+---e- 53
CONTROL FRAMEWORK 1 (APPLY TO 858 TYPE) +eevevevereuserertueueuemsininiiicieieinineiciiens 55
CONTROL FRAMEWORK 2 (APPLY TO 858 TYPE) +eesevevereuserereueueuemnininiiicieieisiniiciceens 59
CAB SUBASSEMBLY 1 (APPLY TO 858 TYPE):++++++eseueuseresestutueueunininiuiicieisiniiticieieienseaeees 63
CAB SUBASSEMBLY 2 (APPLY TO 858 TYPE):++++++eseueueeresestueueueunininiuiieieisiniiiicieieienseiaees 67




858 HE ( 858 INDEX )

07.3.
07.4.
07.5.

08.

09.1.

09.
10.
1.
12.
12.
12.
12.
12.
12.
12.
12.
13.
13.

13.3.
13.4.
13.5.
13.6.

N —m O N OO U D W IN 2 a2 a N - -
S S N N N N S U U N O N U U G G G

=AM 3(EH 85813 )
RERMF 4(ER 85818 )
BIEBHS (1EFA 8SHE)
FiHRSL (EA 8SHE )
SEAMF 1(EH 85813 )
SEAM2 (EH 85813 )
ZoWE (& 851E )
m3eseR (&R 85aEL )
HSRGE EH 8S1E )
REZRLG EH 85813 )
EoL &M (EF858H1EY)
HIS &4 EH 85813 )
MAHR LG EH 8581E )
L RS EHA 853 EY )
XA FZ EH 858E )
IR R S & 85 AL )

o
=
o
=

BER4H BREKXIER SSHE)
BER4H BSEKRIIGEA 85818 )
BS&R% HSEK IIIER 85813 )
BER4E BSEKIVEHR 85818 )
BERE BEilERAE G 8SeE )
BERE LRAEEE (&R 85aE )

CAB SUBASSEMBLY 3 (APPLY TO 858 TYPE):++++esessesessessessssstusssnsssssssssessissiseissississens. 71
CAB SUBASSEMBLY 4 (APPLY TO 858 TYPE)-++++esressessessessesssessussssssnssssssisesssissississessene. 73
CAB SUBASSEMBLY 5 (APPLY TO 858 TYPE)-++++esesessessessessessessssssssssssssissnssiseissississene. 75
AIR-CONDITION SYSTEM (APPLY TO 858 TYPE)-+++++seseeesseesesseussussunsunsinssssinsssnssessssennns 77
COVER FRAME MODULE 1 (APPLY TO 858 TYPE)-++++esesseeseesessesssessusssssssssssssssssssnssnsenns 81
COVER FRAME MODULE 2 (APPLY TO 858 TYPE)-+++++esseseeseeseesesssessssssnsasssnsssssssssssessenns 83
ENGINE HOOD (APPLY TO 858 TYPE)-+++++seseseeseesessesssessessussussisssssisssssessssssssssssssssssssssssens 85
SLEWING SUPPORT (APPLY TO 858 TYPE)-+++++sesseeessessesessesssusssssinssnssssssssssssssssssssssssisees 87
AIR INLET SYSTEM (APPLY TO 858 TYPE) «+rserseeseeseeseueesesssussussusssssinsissensssssssssssssssssennes 89
COOLING SYSTEM (APPLY TO 858 TYPE) +seseeeereuseusessssnssnssnsssssssssissississississiseieissenes 91
ENGINE SPARE PART (APPLY TO 858 TYPE )-++eseeseseeseesersesssususunsisississsssssisssssssssssssnnns 95
EXHAUST SYSTEM (APPLY TO 858 TYPE):+++++eseseseessesssssessessusssssususississississsssssssssssssnes 97
FUEL SUPPLY SYSTEM (APPLY TO 858 TYPE):++++esesesessesseesessssssssssssssssssssssssssessssesseenes 99
POWER OUTPUT SYSTEM (APPLY TO 858 TYPE) «++esesreesessessessssssssussssssssussinsinsissisinees 101
SUPPORT SYSTEM (APPLY TO 858 TYPE)-+++++ssessesseeesseeseussusssnssstssssssssssssssssessessssssissisees 103
THROTTLE CONTROL SYSTEM (APPLY TO 858 TYPE)-+++++sessessesseesessesssssessessussussuneenes 105
ELECTRICAL SYSTEM ELECTRICAL ASSEMBLY I (APPLY TO 858 TYPE)----esueeeeeee 107
ELECTRICAL SYSTEM ELECTRICAL ASSEMBLY II (APPLY TO 858 TYPE) ---eeeeeee 109
ELECTRICAL SYSTEM ELECTRICAL ASSEMBLY III (APPLY TO 858 TYPE) ----eevee- 113
ELECTRICAL SYSTEM ELECTRICAL ASSEMBLY IV (APPLY TO 858 TYPE) --eeeee 113
ELECTRICAL SYSTEM BATTERY ASSEMBLY (APPLY TO 858 TYPE) «+-eeeveeeevereeuenee 117
ELECTRICAL SYSTEM CONNECTION DRAWING (APPLY TO 858 TYPE) --+-eeveeeeeeeene 119




01.1.1 JEEBEALGEAS58,858AHEL ) CHASSIS ASSEMBLY (APPLY TO 858,858A TYPE)
Fs | & = K = iR & E
No. Quantity Code Description Remark
1 24 | GB/T 5783A 4242 M40 45 Bolt M14X45 10.9K%
2 24 @&G/T 93 ERE 14 Spring washer 14
3 2 860-0100001b EzEhie Sprocket
4 2 860-7508000 TEGK Traveling motor KAYABA / BN
5 1 858-0101000 Bo i g Chassis assembly KAYABA / & A
858-0110000 Zo Rk Chassis assembly NACHT
6 2 858-0102000 TEDRER Traveling motor's cover plate
7 20 @&/T 97.1 #E 10 Washer 10
8 20 @&B/T 93 DEEHE 10 Spring washer 10
9 20 @@B/T 5783A §Z2¥eM100 20 Bolt M10X20 8.8-Zn.D
10 40 @&B/T 93 ERERE 16 Spring washer 16
1 38 | @B/T 5783A $242Mi60 40 Bolt M16X40 12.9%%
12 1 860-0108000 R Chassis cover plate
13 1 838A-0100002 ZI I Seal plate
14 1 838A-0100001 O SR Cover
15 4 @@B/T 5783A §2FeM100 30 Bolt M10X30
16 12 860-0105000b SER SR Idler assembly
17 48 | @/T 5783A 9242 M40 60 Bolt M12x60 12.9%%
18 2 @/T 6170 425 M6 Nut M16 8-Zn.D
19 2 @/T 97.1 #E16 Washer 16
20 2 @B/T 5782 424 M160 90 Bolt M16x90 10.9%%
21 2 860-0100007 HE Block ring
22 2 860-0104000 RIS Upper roller assembly
23 2 860-0100002 ES Side cover plate
24 2 860-0100006 Pt E Dustproof sheath
25 2 | 860A-0106000 R 5 Right guard track
26 2 860A-0105000 EBRRR SR Left guard track
2 860A-0107000 DaliES Guard track I




K4A($8B58, 858M#) CHASSIS ASSEMBLY (APPLY TO 858,858A TYPE)




01.1.1 JREZAL(GEFS58,858ANLEL ) CHASSIS ASSEMBLY (APPLY TO 858,858A TYPE)
Fs |8 2 K = = il & E
No. Quantity Code Description Remark
27 1 858-0104000 R Support plate
28 8 @&/T 97.1 BE 12 Washer 12
29 8 @&B/T 93 DR EE I 12 Spring washer 12
30 4 @B/T 5783A P28 wn20 30 Bolt M12x30 8.8%
31 4 @B/T 5783A $24EM12 045 Bolt M12x45
32 2 860-0102400 B [o] 18] A FR Check valve assembly
33 2 860-0102200 SRR E Tension unit
34 2 860-0102001b X 2 Bracket
35 2 860-0102230 ZEE G Sealed ring assembly
36 2 860-0102100 E@i SRk Front idler assembly
37 2 858-0103000 WFE T SR Steel crawler




K4A($8B58, 858M#) CHASSIS ASSEMBLY (APPLY TO 858,858A TYPE)




02.1.1 [E%EFEEGERS58HE) SLEWING PLATFROM(APPLY TO 858 TYPE)
Fs |8 2 K = A il & E
No. Quantity Code Description Remark
1 1 858-0200007 FRhE Scutcheon
2 4 @B/T 827 #ET 25010 Rivet 2.5x10
3 1 858-0202000 EEa Platform
4 2 858-0203104 e Incabloc
5 1 858-0206000 BUSAL Lock
6 1 858-0200013 AR Rubber
7 4 @B/T 5783A 24 M24 0 140 Blot M24x140 10.9-F1t
8 4 858-0200005 E#F Thicker washer 7Zn.D
9 1 858-0200009 E=3KR The third of the left cover plate
10 1 858-0200011 2 HIEWR The second of the left cover plate
11 1 858-0200001 EaE Counter Weight
12 1 858-0200008 A E JER Middle cover plate
13 1 858-0200004 B=HER The third of the right cover plate
14 1 858-0200003 E_HIEWR The second of the right cover plate
15 6 GB/T 5783A 4242 M120 30 Blot M12x30 8.8-Zn.D
16 6 @&B/T 93 DRESHE 12 Spring Washer 12 Zn.D
17 6 @B/T 97.1 EHE 12 Washer 12 Zn.D
18 2 860-0200009 1E#R Locking-plate
19 1 858-0204000 S E tHH Shaft Pin
20 1 858-0205000 NfAREL Shaft Pin
21 1 858-0200002 A3 KR The first of the right cover plate
22 35 @B/T 96 REE 10 Biger Washer 10 Zn.D
23 35 @&@/T 93 SEEEHE 10 Spring Washer 10 Zn.D
24 35 @B/T 5783A 9242 MI00 25 Blot M10x25 8.8-Zn.D
25 1 858-0201000 EREELEs Lateral cover plate
26 2 @B/T 5783A 9242 MI00 35 Blot M10x35 8.8-Zn.D
27 1 820-0700002 S UIES Rubber strip
28 1 858-0200012 E—HIER The first of the left cover plate




02.1.1 mers(¥A8581) SLEWING PLATFROM(APPLY TO 858 TYPE)




02.1.1 [E%EFEEGERASS8HEY) SLEWING PLATFROM(APPLY TO 858 TYPE)
FS |8 = K = & it & pE
No. Quantity Code Description Remark
29 1 860-0200001 E2] Cover plate
30 1 858-0200006 e Rubber spacer
31 iEE | 860-0420007 (EE NI Washer II
32 EE 860-0400016 fREH VI Washer VI
33 1 860-0200012 =) Locking-board
34 2 @&B/T 97.1 SERE 10 Washer 10 Zn.D




02.1.1 mers(¥A8581) SLEWING PLATFROM(APPLY TO 858 TYPE)




03.1.1 ¥ELTZRE (GEASSS, 858A#LE! ) DOZER EOUIPMENT (APPLY TO 858,858A TYPE )
FS |88 = K 5 & R &
No. Quantity Code Description Remark
1 858-0311000 W ES Dozer blade unit BI¥EF56,10,11(Include 6,10.11)

1 4 @B/T 5783 $2k2M120 25 Bolt M12x25 8.8-Zn.D
2 4 @B/T 93 #E 12 Washer 12 Zn.D
3 4 860-0300002 EHR Clamping plate
4 2 860-0304000 % Shaft pin
5 4 860-0300003 R Washer
6 1 858-0301000 W+ Dozer blade
7 2 JB/T 7940.1 JHAMRMI0X1 Grease cup M10X1 Zn.D
8 4 860-0400011 A I Washer I
9 2 860-0303000 % Shaft pin
10 4 860-0402009 PR T Dust-proof seal
1 2 860-0300004 fHHE Copper bush
12 1 860-0302000 % Shaft pin




05.1.1

BHEE (88858, 858A) DOZER EOUIPMENT  (APPLY TO 858,858A TYPE )

10




04.1.1 TYFEE 1 (EH858, 858AH1EY) WORKING EQUIPMENT 1 ( APPLY TO 858,858A TYPE)
FE |8 & K = A i =
No. | Quantity Code Description Remark
1 858-0401000 e Boom BIEFS1,2,3,4,5(Include No.1,2,3,4,5)
1 2 860-0401005 B L2 Dust-proof seal
2 2 | 860-0401004b HHE Copper bush
3 1 858-0401100 NEBEK Boom body
4 1 858-0401001 HEFE Middle bush
5 2 @&@/T 91 5 2X30 Pin2x30
6 2 @B/T 6178 128 W4 Nut M14
7 2 @/T 6170 125 M4 Nut M14
8 1 |860-0420006 %8 Shaft pin
9 2 @&B/T 31.1 §Eie M14X120 Bolt M14x120
10 2 860-0420007 fRE A O Spacer washer 0
11 2 860-0420005 fRE R O Spacer washer [
12 1 860-0420004 T Shaft pin
13 1 860-0407000a T Shaft pin
14 2 860-0400015 fREF O Spacer washer [
15 1 860-0400019a BE Washer
16 1 860-0400021 125 Nut
17 1 @&B/T 9N FH8 X95 Pin 8x95

11




04.1.1

1445 1(88858, 858M4) WORKING EQUIPMENT 1 (APPLY TO 858,858A TYPE)

12




042.1 TYERE 2 (BR85S, 858ANLEY) WORKING EQUIPMENT 2 ( APPLY TO 858,858A TYPE)
FE |8 = R = =] R & x
No. Quantity Code Description Remark
1 1 858-0402000 T Arm RFFI04.4.1
2 6 860-0400011 A O Spacer [
3 4 @B/T 31.1 §242 M14X110 Bolt M14X110
4 1 858-0400001 THEH Shaft pin
5 6 @&B/T 6170 125 M4 Nut M14
6 6 @&B/T 6178 1258 M4 Nut M14
7 6 @&B/T 91 52 X30 Pin 2X30
8 2 @B/T 31.1 §242 M14X120 Bolt M14X120
9 1 858-0400002 TH3H Shaft pin
10 2 860-0400014 fR#F O Spacer washer 0
1" 2 860-0400012 R O Spacer washer [
12 1 860-0425000a LR Left linkage
13 1 860-0424000a EM Connecting rod BAI04.5.1
14 1 860-0400001b THEH Shaft pin
15 4 801-0400001 AME Grease cup cap
16 4 JB/T 7940.1 JHEMM10X1 Grease cup M10X1
17 1 860-0426000 GEM Right linkage
18 1 860-0420002b THEH Shaft pin
19 1 860-0400003b FH3H Shaft pin

13




04.21 sz 2(#AB858 858AN) WORKING EQUIPMENT 2 (APPLY TO 858,858A TYPE)




04.3.1 T{FEE 3 (5858, 858AH1EY) WORKING EQUIPMENT 3 ( APPLY TO 858,858A TYPE)
E? % %l % {t % ‘g 1
No. Quantity Code Description

1 1 858-0403100 F=2HA Backhoe bucket
2 4 860-0403004 HE Bush
3 8 @B/T 1337 92 2 V24 Nut M24
4 1 860-0403003 "R Right cutter
5 8 @@/T 5782A 248 MR4X65 Bolt M24X65
6 5 860-0403005 tHiL Pin spacer
7 5 860-0403001 HE Teeth sheath
8 5 860-0434001 i Rubber spacer
9 1 860-0403002 TR Left cutter

19




04.5.1

R 3 (#8858, 858A4) WORKING EQUIPMENT 3 (APPLY TO 858,358A TYPE)

16




04.4.1 THYERE 4 (EF858, 858AH1EY) WORKING EQUIPMENT 4 ( APPLY TO 858,858A TYPE)

Fs | 8 = K = A iR & iF
No. Quantity Code Description Remark
1 1 | 858-0402100 SHATFA& Arm body
2 2 860-0402011 BheEE O Dust-proof seal 0
3 1 801-0400001 AR E Grease cup cap
4 1 JB/T 7940.1 JAMM10X1 Grease cup M10X1
5 2 860-0402008a HAED Copper bush [
6 1 860-0402006a FREIFE IT Middle bush IT
7 4 860-0402007a HAED Dust-proof seal [
8 2 860-0402005 eI E O Middle bush I
9 4 860-0402009 BhE O Dust-proof seal [

1I'(




04.4.1

4% 4 (#1858 858Ma) WORKING EQUIPMENT 4 (APPLY TO 858,858A TYPE)

18




04.5.1 TYEZE 5 GEF858 , 858AH1EY) WORKING EQUIPMENT 5 ( APPLY TO 858,858A TYPE)

Fs | 8 = K = A iR & iF
No. Quantity Code Description Remark
1 4 860-0424004 NS Dust-proof seal
2 2 860-0424003 fE Copper bush
3 2 860-0402009 BhLE O Dust-proof seal [
4 1 860-0424100 EAFA Connecting rod body
5 2 |860-0404003 AAE Copper bush
6 1 860-0402005 FEHE I Middle bush I

19




04.5.1

I# 5 (#8858, 858AE) WORKING EQUIPMENT 5 (APPLY TO 858,858A TYPE)

[N

20




05.1.1 EEEARERZ 1(EFHTF 858 858A1E! ) HYDRAULIC SYSTEM FCR PLATFORM 1(APPLY TO 858,858A TYPE)

Fs |88 £ K = A i & iE
No. | Quantity Code Description Remark
1 1 858-0505001 BifE=E Flange top
2 2 OFZE 165X4 O seal ring 165X4 TR AR
3 1 860A-0513200 [B] R =AY Sieve oil assembly
4 12 |@B/T 5783A 1212 M8x20 Bolt M8x20
5 12 | @&B/T 93 #HE 8 Washer 8
6 12 |@&B/T 97.1 BE 8 Washer 8
7 1 858-0505100 R E R 0il tank body
8 1 |835-0501001 RALIT AR Sign oil high
9 1 ISO 286 e 33 Combinatory washer 33
10 1 801-0521003 B Bolt stifled
1 1 Off2F& 58X3.55 O seal ring 58X3.55 T EEI%ER
12 1 858-0505200 NHE SRK Oil-intake pipe assembly
13 4 | @®B/T 5783A $242 M10X30 Bolt M10X30
14 4 @/T 93 #;E 10 Washer 10
15 1 860A-0513300 IRz 3B R = B, Sieve oil assembly
16 1 860-0513200 E= Flange
17 1 | 830D-0501500 H IS IR Air cleaner
18 1 @/T 93 #HE 6 Washer 6
19 1 860-0513204 [E4858E Compress spring
20 1 860-0513203 SRR Rubber mat
21 6 @B/T 5783A $=ie Ma0 16 Bolt M4X16
22 6 @/T 93 #E 4 Washer 4
23 1 | @/T 5783A 1212 MoX45 Bolt M6X45
24 1 860-0513202 A Valve body
25 1 860-0513205 G5 R Seat of spring
26 1 860-0513201b i Pressurize mat

21




APPLY TO 858,858A TYPE)

(

W

HYDRAULIC SYSTEM FOR PLATFORM

hiERS | ERTR58, BHBANE)

Fih

05.1.1

22




052.1 EEIPIVREZRS2 (iEFSSSHLEL ) HYDRAULIC SYSTEM FOR PLATFORM 2 ( APPLY TO 858 TYPE )
Fs |# £ K = =1 il & )5
No. [Quantity Code Description Remark

1 1 856-0501000 ] Pump
2 4 |@B/T 5783A §2ie M12X35 Bolt M12X35 10.9-Zn.D
3 8 @B/T 93 BE 12 Washer 12 Zn.D
4 1 OFZ & 58X2.65 O seal ring 58X2.65 TESH%E%
5 1 858-0506000 WE SR Steel pipe assembly
6 4 (@B/T 70.1 AZSEIZEE] M1230 Bolt M12X30 8.8-Zn.D
7 4 | JB/XQ 3777 Mz$E 700 90 Hoop 70—90
8 1 858-0500004 MRS Transport oil rubber pipe
9 1 858-0507000 WE AN Steel pipe assembly
10 1 858-0500006 WHRE Transport oil rubber pipe

23




FadmiERs, ROOOIM HYDRAULIC SYSTEM FOR PLATFORM 2 APPLY 10 808 TYPE )

N\

24




05.3.1 FAZHHNEREZRSL3 (1EF8S8HLEL ) HYDRAULIC SYSTEM FOR PLATFORM 3 ( APPLY TO 858 TYPE )
Fs (88 = K = A il & E
No. | Quantity Code Description Remark

1 1 858-0502000 Z B8R [o) F] Multi-change valve
2 4 | @B/T 5783A 125 M12x35 Bolt M12x35 8.8-Zn.D
3 8 @&B/T 97.1 #HE 12 Washer 12 Zn.D
4 8 &/T 93 #E 12 Washer 12 Zn.D
5 4 | @B/T 5783A 124 M12X30 Bolt M12X30 8.8-Zn.D
6 1 858-0500001 ZIRIEZEE Multi-change valve nog
7 1 855-0500007 Bk Bolt joint
8 1 OZE22.1X3.5 O seal ring 22.1X3.5 TSR
9 1 858-0501000 RE BAY Rubber pipe assembly
10 1 858-0535000 ME DAY Steel pipe assembly
11 1 858-0511000 RE BAY Rubber pipe assembly
12 4 |@/T70.1 R7<FYRE] M10X35 Bolt M10X35
13 4 @/T 93 #E 10 Washer 10
14 1 855-0529000 E=4BH Flange
15 1 858-0500019 BERE= Flange
16 2 Of2[E24.99X3.53 O seal ring 24.99X3.53 TSR
17 1 855-0500005 mllEOE= Flange
18 1 ISO 286 HEHE 10 Combinatory washer 10
19 1 820-0500004 PRZE Bolt stifled
20 1 OZE17.3X2.4 O seal ring 17.3X2.4 TESHEER
21 1 820-0500022a =R Bolt joint
22 1 858-8504000 RE SAY Rubber pipe assembly
23 1 820-0500031 Bk Bolt joint
24 1 ISO 286 LHEH 18 Combinatory washer 18
25 2 OfZE10.3X2.4 O seal ring 10.3X2.4 TESHEER
26 2 860A-8500003 Bk Bolt joint
27 1 858-8513000 RE BAY Rubber pipe assembly
28 1 858-0505000 JHAE SRR Oil tank assembly

25




05.9.1

THIMIERES ERGOCIY)

HYDRAULIC SYSTEM FOR PLATFORM SAPPLY TO

858 TYPE )

0
AV

I

0

e
W

SA®

X

COSS
TR

B S5

QOO OO OO
\‘\

26




05.4.1 EEZAMREZZ4 (EFHL58,858AHEL ) HYDRAULIC SYSTEM FOR PLATFORM 4 ( APPLY TO 858,858A TYPE )
Fs |88 £ K = A i & iE
No. | Quantity Code Description Remark

1 1 860-0506000 B 5iA Swing motor

2 5 OfZE 17.3X2.4 O seal ring 17.3X2.4 T RS R
3 2 860A-0500002 Higk Bolt joint

4 2 860A-0500006 Higk Bolt joint

5 2 858-0500012 BEAEL Bolt joint

6 1 858-0513000 RE EAY Rubber pipe assembly

7 1 858-0514000 RE S RY Rubber pipe assembly

8 1 858-0500011 Higk Bolt joint

9 1 858-0512000 RE S RY Rubber pipe assembly

10 1 858-0500014 Bk Bolt joint

11 1 860-8500001 Higk Bolt joint

12 1 G 22.4X2.65 O seal ring 22.4X2.65 TREt&R
13 8 |@B/T 5783A 4242 M16X50 Bolt M16x50 10.9-Zn.D
14 8 @&@/T 93 BME 16 Washer 16 Zn.D
15 8 @&B/T 97.1 BB 16 Washer 16 Zn.D

210




APPLY TO 858,808A TYPD)

(

MiEREA  (ERCO8,808A8) HYDRAULIC SYSTEM FOR PLATFORM 4

ol

05.4.1

o

ST
ON\W&M a)n)

N

N
\w)

28

0 m—g) @
- DO =
_ 7
& ~ &
OO YO\ =
A NN % (NS
PV, LEX XX L W’\
/S S TIITT S oO%Y -
M /,/ ”/ QI.U
\ \ Q X
y S\,
A«M,v \" w.m.m.m‘m'm.m.m.. ‘" 74
{ 4’ QO@!@-/@!Q’ D0\ /ti, ,,\\Mf
<y ST
N~ P P P P PPy
e @




05.5.1 FEEIBHIRIERSS (iEF85841EY ) HYDRAULIC SYSTEM FOR PLATFORM 5 ( APPLY TO 858 TYPE )

Fs |88 £ K = A i & E
No. | Quantity Code Description Remark
1 1 OfZF 28X3.5 O seal ring 28X3.5 TE5H8ER
2 1 | 858-0500003 BRk Bolt joint
3 1 830D-0500028 Bk Square joint
4 1 858-0503000 Bk Steel pipe assembly
5 4 O 46.2X3.55 O seal ring 46.2X3.55 TSI
6 1 860A-0574002 G 5 R Seat of spring
7 1 855-0539001 HE Spring
8 1 860A-0574004 %] 75 Valve core
9 1 856-0507001 B E &R Valve
10 10 |[(&B/T 93 BE S Washer 8
11 4 @B/T 5783A §2ie MBx30 Bolt M8x30
12 4 |JB/XQ 3777 Mz$E 40—55 Hoop 40—55
13 1 858-0500002 aMARE Rubber pipe assembly
14 1 858-0532000 EHANE Steel pipe assembly
15 12 |@B/T 5783A 9252 M12X30 Bolt M12x30
16 12 | @&B/T 93 #BmE 12 Washer 12
17 1 858-0504000 RN 2R Radiator
18 6 |GB/T 5783A 1212 MBX20 Bolt M8X20
19 6 @B/T6170 12 M8 Nut M8
20 1 858-0534000 EIBNE Steel pipe assembly
21 1 858-0500005 MRS Rubber pipe assembly
22 1 858-0533000 EHANE Steel pipe assembly

29




05.9.1

ToiERgo R3OS HYDRAULIC SYSTEM FOR PLATFORM o (APPLY TO 838 TYPE )

30




05.6.1 EEWHEREZRS6 (iEF858. 858AH1E! ) HYDRAULIC SYSTEM FOR PLATFORM 6 (APPLY TO 858,858A TYPE )
FE (88 =2 K = =1 T & )5
No. | Quantity Code Description Remark
1 4 OfZ[E 17.3X2.4 O seal ring 17.3X2.4 TR
2 4 | 860A-0500002 Bk Bolt joint
3 1 858-0525000 RE S RY Rubber pipe assembly
4 1 858-0524000 IRE SAY Rubber pipe assembly
5 1 858-0526000 RE 2% Rubber pipe assembly
6 1 858-0529000 IRE BAY Rubber pipe assembly
7 4 | 858-0500012 Bk Bolt joint
8 4 | 860A-7500001 BHiEL Bolt joint
9 4 OZBU[E19X2.65 O seal ring 19X2.65 TESH%ER
10 8 | @B/T 5783A §24e M1 2X25 Bolt M12X25
11 8 @B/T 93 BE 12 Washer 12
12 8 @&B/T 97.1 BE 12 Washer 12
13 1 860-0503000 AR [E)5E %k Centre slewing joint

ol




8o8A TYPE )

)

6 (&A858, 858 HYDRAULIC SYSTEM FOR PLATFORM 6 (APPLY TO 858

HE R4

/]J\

L

05.6.1

32




05.7.1 FEIHMIREZRST (EFSS8HLEL ) HYDRAULIC SYSTEM FOR PLATFORM 7 ( APPLY TO 858 TYPE )
Fs |88 £ K = A i & iE
No. | Quantity Code Description Remark
1 2 | @B/T 5783A 4258 MBX150 Bolt M8X150
2 2 @&B/T 93 #E 8 Washer 8
3 1 858-0500021 =P Pipe clamp
4 2 858-0500018 =P Pipe clamp
5 2 | @B/T 5783A $242 M10X30 Bolt M10X30
6 2 @/T 93 #;E 10 Washer 10
7 1 858-0500022 x5 Bracket
8 3 858-0517000 RE EAY Rubber pipe assembly
9 1 858-0519000 RE SR Rubber pipe assembly
10 1 858-0521000 RE SAY Rubber pipe assembly
1 1 858-0515000 RE SR Rubber pipe assembly
12 2 860A-0500005 Bk Bolt joint
13 6 OfZ & 17.8X2.4 O seal ring 17.8X2.4 TR
14 4 860A-0500004 Bk Bolt joint

39




fiERE/ @RGO8A HYDRAULIC SYSTEM FOR PLATFORM 7 APPLY TO 808 TYPE )

Foig

05.7.1

O \ a»o/f

RO
¢oo»v|, \l\.

¢Ao\ RIS AR \

h ) Q» S Qv 0. \0
!

m\%

34




75.1.1 [REIHHIRIEERS 1 (iEF858. 858AN1EY ) HYDRAULIC SYSTEM FOR CHASSIS 1 ( APPLY TO 858, 858A TYPE )
FS |# £ = = T & E
No. [Quantity Code Description Remark

1 4 860A-7506000 RE SRY Rubber pipe assembly

2 4 | 860A-7500001 Bk Bolt joint

3 4 OfZ[E 19.3x2.2 O seal ring 19.3x2.2 TR
4 2 OFZ[& 11.3x2.2 O seal ring 11.3x2.2 T B5H8ER
5 2 | 860A-7509000 iR =@ el 1fE) gk Tee bolt joint

6 4 860A-7505000 RE SAY Rubber pipe assembly

7 2 | 820-8500013 [EREDS Bolt joint

8 2 OFZ[E 13.8x2.4 O seal ring 13.8x2.4 T B5H8ER
9 4 | 860A-0500002 EREDS Bolt joint

10 4 OFZ[E 17.8x2.4 O seal ring 17.8x2.4 T B5H8RR
11 2 | 820-7500009 EREDS Bolt joint

12 2 OFZ[& 10.8x2.4 O seal ring 10.8x2.4 TB5H8ER
13 2 860-7508000 TEDR Traveling motor

39




7011 kedtiERE 1 @RBO8,808AI8) HYDRAULIC SYSTEM FOR CHASSIS 1TAPPLY TO 858, 808A TYPD)

Sdr

63




7521 RESHHIERERS 2 (3EF858,858AH1E! ) HYDRAULIC SYSTEM FOR CHASSIS 2(APPLY TO 858,858ATYPE )
FE |88 & K = A i & i
No. Quantity Code Description Remark
1 1 858-7501000 W BT S R Dozer cylinder assembly
2 2 ISO 286 HEH 27 Combinatory washer 27
3 2 860A-7500002 Bk Bolt Joint
4 2 858-7502000 RE SR Rubber pipe assembly
5 2 860-7500001 BRE Rubber sleeve
6 2 860A-7500001 Bk Bolt joint
7 2 OFU[E19.3x2.2 O seal ring 19.3x2.2

of




73.2.1 ResiERE2 BA858, 308 HYDRAULIC SYSTEM FOR CHASSIS 72 (APPLY TO 838, 808A TYPD)

38




85.1.1 HEHMAHIREZRLA (1EF858,858A#1E! ) HYDRAULIC SYSTEM FOR PILOT PART 1 ( APPLY TO 858,858A TYPE )
Fs (88 = K = A i & E
No. | Quantity Code Description Remark

1 1 820-8544000 Zfess Accumulator

2 1 IS0 286 PEEHR 22 Combinatory washer 22
3 1 830B-8500003 =R Bolt joint

4 3 IS0 286 HEH 14 Combinatory washer 14
5 1 860-8536000 B [a] (18] Unilateralism valve

6 1 830B-8504002 %] 715y Valve core

7 1 OfZE6.5x1.5 O seal ring 6.5x1.5 TB5H8ER
8 1 860-8536001 BR[O &) AR Valve body

9 1 830B-8504004 GHES Spring

10 6 IS0 286 HEH 18 Combinatory washer 18
11 1 860-8536002 Bk Bolt joint

12 1 801-0500007 Bk Bolt joint

13 1 830B-8500002 TR ER Support

14 2 @/T 93 #E 8 Washer 8

15 2 @&B/T 5783A 125 MBx20 Bolt M8x20

16 2 | @GB/T 5783A 1242 M10x20 Bolt M10x20

17 2 @/T 93 #E 10 Washer 10

18 1 820-0500004 PRZE Screw plug

19 1 IS0 286 HEH 10 Combinatory washer 10
20 1 860A-8500005 Bk Bolt joint

21 1 830-8500001 PRZE Screw plug

22 1 860-8526000 Bk Bolt joint

23 3 820-0500031 Bk Bolt joint

24 1 820-8514000 Pialiibrs Oil filter BEFS 31 (Include No.31)
25 2 @/T 93 #HE 6 Washer 6

26 2 | 830-8504002 1252 Mox90 Bolt M6x90

27 1 858-8503000 IRE BAY Rubber pipe assembly
28 2 820-0500022a BiEk Bolt joint

39




(APPLY TO 858,808A TYPD)

HYDRAULIC SYSTEM FOR PILOT PART 1

fehiER | (BRB08,808AI8)

85.1.1

40




85.1.1 EEIHHRIERLZ (iEH858,858AN1EY ) HYDRAULIC SYSTEM FOR PILOT PART 1 ( APPLY TO 858,858A TYPE )
FE (88 £ K 5 & i % )5S
No. | Quantity Code Description Remark
29 2 OfZFE17.8x2.4 O seal ring 17.8x2.4 TESH%ER
30 2 858-8504000 RE 2R Rubber pipe assembly
31 1 820-8514200 Pl AT Oil filter core

41




(APPLY TO 858,808A TYPD)

HYDRAULIC SYSTEM FOR PILOT PART 1

fehiER | (BRB08,808AI8)

85.1.1

42




85.2.1 SEPRERS2 (EMHSSS. 858AM1EL ) HYDRAULIC SYSTEM FOR PILOT PART 2 ( APPLY TO 858,858A TYPE )
Fs |88 £ K = A il & iE
No. | Quantity Code Description Remark
1 8 |&@B/T 70.1 RN7NAIRET Mex25 Bolt M6x25
2 10 |(@&B/T 93 #E 6 Washer 6
3 10 |@B/T 97.1 #E 6 Washer 6
4 2 860-0600004 Bk Mat
5 1 860A-8539000 EEEHE Left pilot valve
6 1 860A-8538000 xS Right pilot valve
7 12 OF2F 10.3x2.4 O seal ring 10.3x2.4 TS8R
8 4 855-7500002 Higk Bolt joint
9 8 860A-8500003 Higk Bolt joint
10 1 830D-8519000a == Rubber pipe assembly
1" 1 830D-8501000 RE SRY Rubber pipe assembly
12 1 858-8506000 ﬂx = SRk Rubber pipe assembly
13 1 858-8508000 RE S RY Rubber pipe assembly
14 1 858-8507000 ﬂx%)ﬂﬁi Rubber pipe assembly
15 1 858-8509000 RE S RY Rubber pipe assembly
16 10 820-8500001 RiEEn Screw hinge joint
17 20 |JB1002-77 wE 14 Copper spacer 14
18 1 850-8505000 =@k Tee joint
19 1 860C-8508000 =01 Rubber pipe assembly
20 4 801-0500006 Higk Bolt joint
21 4 IS0 286 HEH 18 Combinatory washer 18
22 1 860-8503000 LI Turning valve
23 3 850-8502000 =BiEsk Tee joint
24 1 858-8505000 == Rubber pipe assembly
25 2 81avI-0500003 Bk Bolt joint
26 1 870-8502000a ﬂﬁ?%)ﬁ-‘.‘ﬁi Rubber pipe assembly
27 2 850-8519000 RE SRY Rubber pipe assembly
28 3 858-8502000 FRE SRy Rubber pipe assembly

45




80.2.1  A#tERE. BABO3,808AM HYDRAULIC SYSTEM FOR PILOT PART 2 (APPLY TO 858,838A TYPH)

< 2
w% ey
1 A
» N
16 \’((’" .‘s\

]
©

' YERAC

-'@lllll ©

SESSS 35S

’
£ )

i
//0
A
JAY
V%
e
SES
7]
. B
=
O
D R
o5
s ~
/
~

@

[oReRONCROR®R
et i B QU B2 O

.‘ 77

é

RSV




852.1 %S AMRERS2 (EHHSS8. 858AH1EY ) HYDRAULIC SYSTEM FOR PILOT PART 2 ( APPLY TO 858,858A TYPE )
Fs (81 £ K = =1 il & E

No. | Quantity Code Description Remark
29 3 860A-8519000 RE SR Rubber pipe assembly
30 2 |@B/T 70.1 N7SFAIRE] Mox16 Bolt M6x16
31 1 860A-8535100 HTESR Dozer pilot valve
32 2 | 820-8500004 BiEsk Bolt joint
33 4 IS0 286 HER 14 Combinatory washer 14
34 2 | 820-8500003 BiEsk Bolt joint

49




80.2.1  A#tERE. BABO3,808AM HYDRAULIC SYSTEM FOR PILOT PART 2 (APPLY TO 858,838A TYPH)

< 2
w% ey
1 A
» N
16 \’((’" .‘s\

]
©

' YERAC

-'@lllll ©

SESSS 35S

’
£ )

i
//0
A
JAY
V%
e
SES
7]
. B
=
O
D R
o5
s ~
/
~

@

[oReRONCROR®R
et i B QU B2 O

.‘ 77

é

RSV




85.3.1 SEEEPMIRERSA3 (&858, 858AH1E! ) HYDRAULIC SYSTEM FOR PILOT PART 3 APPLY TO 858,858A TYPE )
FsS | = K = A i & E
No. [Quantity Code Description Remark

1 1 860A-8537100 TEKEH Travel pilot valve

2 4 |@B/T 5783 A 1248 MBx25 Bolt M8x25

3 10 @B/T 93 #E 8 Washer 8

4 10 |@&B/T 97.1 #E 8 Washer 8

5 6 OfZEE10.3x2.4 O seal ring 10.3x2.4 TBE18 A%

6 4 860A-8500003 BHigk Bolt joint

7 2 855-7500002 Higk Bolt joint

8 4 850-8502000 =iEiEsk Tee joint

9 2 858-8501000 RE BAY Rubber pipe assembly

10 1 855-8512000 IRE SR Rubber pipe assembly

1 8 820-8500004 Higk Bolt joint

12 10 |ISO 286 HER 14 Combinatory washer 14

13 1 860A-8535100 AR e S 1] Speed pilot valve

14 2 820-8500003 BHigk Bolt joint

15 1 858-8502000 IRE SR Rubber pipe assembly

16 1 858-8506000 == Rubber pipe assembly

17 2 870-8546000 IRE SN Rubber pipe assembly

18 2 858-8514000 IRE S R% Rubber pipe assembly

19 6 820-8500001 BigEE Screw hinge joint

20 12 | JB1002-77 A 14 Copper spacer 14

21 1 830-8506000 IRE SN Rubber pipe assembly

22 4 |@B/T 5783 A 4242 M10x20 Bolt M10x20

23 4 |@@B/T 93 #E10 Washer 10

24 4 @&/T 97.1 #E 10 Washer 10

25 2 860A-8560001 x5 Bracket

26 6 |@B/T 5783 A 1212 MBx20 Bolt M8x20

27 2 T0307-01000 ] R Valve

28 2 | T0309-01000 Fi B 5] Solenoid valve ANE6Y62/EG1 2N\9K4

47




85.3.1 A3MiERS (#8858, 858A) HYDRAULIC SYSTEM FOR PILOT PART 3(APPLY TO 858,858A TYPD

S
N
TR
'(\\\\#u

i

® @

&
Q)
m <

20




85.3.1 SESEAMIRERSA3 (&858, 858AH1E! ) HYDRAULIC SYSTEM FOR PILOT PART 3 APPLY TO 858,858A TYPE )
Fs |88 £ K = 7 i & E
No. [Quantity Code Description Remark

29 8 @B/T 93 BES Washer 5

30 8 |@/T70.1 $2£T VB0 50 Bolt M5x50

31 4 810M-0500003 Higk Bolt joint

32 1 858-8512000 RE SR Rubber pipe assembly

33 1 858-8511000 RE SRR Rubber pipe assembly

34 1 820-8523000 IRE SR Rubber pipe assembly

35 2 860-8500004 Higk Bolt joint

36 2 OZ B 11.2x2.65 O seal ring 11.2x2.65 TESH%E%
37 3 | 850-8501000 =Bk Tee joint

38 1 850-8519000 RE SRR Rubber pipe assembly

39 1 820-8500013 Higk Bolt joint

40 OZF![E13.8x2.4 O seal ring 13.8x2.4 TESH%ER
41 1 801-0500004 Bk Square joint

42 1 860A-7508000 RE SR Rubber pipe assembly

43 1 870-8516000 N=FsV07 Rubber pipe assembly

44 1 820-8515000 RE SRY Rubber pipe assembly

45 1 860A-8506000 IRE SR Rubber pipe assembly

46 2 IS0 286 HEH 18 Combinatory washer 18

47 2 801-0500006 Higk Bolt joint

48 1 830D-8522000a IRE SRk Rubber pipe assembly

49




85.3.1 A3MiERS (#8858, 858A) HYDRAULIC SYSTEM FOR PILOT PART 3(APPLY TO 858,858A TYPD

S
N
TR
'(\\\\#u

i

® @

&
Q)
m <

20




95.1.1 Tf{r3

MAWRKRERZ (3EFHE58. 858ANE! ) HYDRAULIC SYSTEM FOR WORKING EQUIPMENT 1 (APPLY TO 858,858A TYPE )

Fs |8 = K = & TR & )ES
No. | Quantity Code Description Remark
1 1 860A-9511000 F= 2 mEL SR Bucket cylinder
2 6 Q=8 17.80 2.4 O seal ring 17.8x2.4 TRRI&ER
3 4 860A-0500003 BHiEk Bolt joint
4 2 870-9503000 IRE SR Rubber pipe assembly
5 4 856-9500001 Bx Pipe clamp
6 16 @B/T 97.1 #HE 10 Washer 10
7 17 @&B/T 93 #E 10 Washer 10
8 16 | @B/T 5783A 4212 MI0x25 Bolt M10x25
9 10 838A-9500003 BIRE Rubber sleeve
10 1 858-9505000 WE SR Steel pipe assembly
11 1 858-9504000 WE SR Steel pipe assembly
12 4 G2 23.39x3.53 O seal ring 23.39x3.53 TB5HAR
13 4 860A-0500001 Higk Bolt joint
14 2 858-9509000 RE SRY Rubber pipe assembly
15 1 858-9503000 WE SR Steel pipe assembly
16 1 858-9506000 WE DAY Steel pipe assembly
17 4 856-9500002 Bxr Pipe clamp
18 1 860A-9514000 S AFEL SRR Arm cylinder
19 1 858-9502000 HNE LSRN Boom cylinder
20 1 858-0523000 IRE SRR Rubber pipe assembly
21 1 860A-0586000 IRE SR Rubber pipe assembly
22 1 | GB/T 5783A $212 M10x60 Bolt M10x60
23 1 | 858-0500008 ER Closing plate
24 1 858-0500009 =P Pipe clamp
25 2 860A-0500003 Higk Bolt joint

51




95.1.1 ThkemiERg] @AG58,808A HYDRAULIC SYSTEM FOR WORKING EQUIPMENT 1 APPLY TO 858, 8a8A TYPH)

52




95.2.1 TYEEEBIROMIREZRZ2(EA58. 858AH1E! ) HYDRAULIC SYSTEM FOR WORKING EQUIPMENT 2 ( APPLY TO 856,856A TYPI

Fs |88 £ K = A TR & E
No. [Quantity Code Description Remark
1 28 |@B/T 5783A #2142 M12x30 Bolt M12x30
2 28 |(@B/T 97.1 BE 12 Washer 12
3 28 @B/T 93 BE 12 Washer 12
4 2 860A-9540007 35 1% [ £ AR Closing plate
5 2 860A-9540002 LS Screw plug
6 4 [ISO 286 HEHE 27 Combinatory washer 27
7 2 860A-9540100 330 Turning valve
8 2 860-0500002 Bk Bolt joint
9 2 855-0552000 IRE SR Rubber pipe assembly
10 2 860A-9540400 WE SR Steel pipe assembly
1 8 838A-9500003 BIRE Rubber sleeve
12 8 865-9500009 BX Pipe clamp
13 2 855-9513000 IRE SR Rubber pipe assembly
14 1 858-9507000 WE DAY Steel pipe assembly
15 1 858-9511000 WE SR Steel pipe assembly
16 2 801-0500027 BEk Bolt joint
17 1 860-9518000 IRE SR Rubber pipe assembly
18 1 860A-9517000 WE SR Steel pipe assembly
19 2 860-9500011 =53 Pipe clamp
20 2 @/T 97.1 BE 6 Washer 6
21 2 @&@/T 93 BE 6 Washer 6
22 2 @@B/T 5783A 122 Mex10 Bolt M6x10
23 4 >B6171-86 128  MI0X1 Nut M10X1
24 2 @B/T 97.1 #E 10 Washer 10
25 2 820-0205001 TR IESL Grease cup joint
26 2 | @B1152-79 JAMRMIOD 1 Grease cup M10X1
27 1 860A-9524000 WE SR Steel pipe assembly

53




95.2.1 1hkekiERE, @RB58,808AM HYDRAULIC SYSTEM FOR WORKING EQUIPMENT 2 (APPLY TO 858, 808A TYPD)

54




06.1.1 RN (EFE858,858AH1E!) CONTROL FRAMEWORK 1 (APPLY TO 858,858A TYPE)

Fs | & = R = =] i & x
No. Quantity Code Description Remark
1 1 858-0602000 A LS Right upper box cover
2 20 @&/T 97.1 #E 6 Washer 6 Zn.D
3 20 @&B/T 93 #E 6 Washer 6 Zn.D
4 20 @B/T 5783A 424 MBX12 Bolt M6X12 8.8-Zn.D
5 2 860-0600004 [£#R Press board
6 18 @B/T 5783A 4242 MBX16 Bolt M8X16 8.8-Zn.D
7 24 @&G/T 93 #E 8 Washer 8 Zn.D
8 18 @&/T 97.1 #E 8 Washer 8 Zn.D
9 1 858-0604000 &% Right lower box
10 1 850-0602000 ) E B4 Valve cover 858& H
1 850D-0601000 % E R4 Valve cover 85845
11 1 830D-0600035 RIPE Protect stuff
12 1 850-0600008 [EE=Ri=2AY ] Sponge
13 1 830D-0600014 EEWR Left cover board
14 1 830D-0600024 PE1E Seat
1 | 830D-0600032 EEFS Seat e
1 850-0600004 = P Seat fic 830D-064800Q82 15 3z ik
15 3 GB/T70.1 N7SFRET MBX16 Bolt M8X16 8.8-Zn.D
16 1 830D-0600008 AL RN IT Plate of air-condition installation II
17 1 830D-0602000 PEEZ iR Supporting plank of seat
1 830D-0648000 BEE T 1R Supporting plank of seat fic 850-06000047; = 215
18 1 830D-0608000a R Boarding
19 4 GB/T 5783A 3242 M16X35 Bolt M16X35 8.8-Zn.D
20 4 &/T 93 #E 16 Washer 16 Zn.D
21 4 @&B/T 97.1 BE 16 Washer 16 n.D
22 1 853-0605000 Bz ¥ Front supporting
23 1 810-1500003 YRETHE Cap of bolt
24 3 @&B/T 6170 125 VB Nut M8 8-Zn.D

20




Bk 1 @A858,858M8 CONTROL FRAMEWORK 1 (APPLY TO 858,858A TYPE)

06.1.1

56




06.1.1 RN (EFE858,858AH1E!) CONTROL FRAMEWORK 1 (APPLY TO 858,858A TYPE)

Fs |8 2 K = A i & x
No. Quantity Code Description Remark

25 1 856-0612000 EEH O Fix pin II
26 2 850-0600002 R Cushion
27 1 856-0600004 &Sz % Supporting
28 3 @&/T 97.1 #E 10 Washer 10 Zn.D
29 3 @&B/T 93 #E 10 Washer 10 Zn.D
30 3 @B/T 5783A 4242 M10X20 Bolt M10X20 8.8-Zn.D
31 1 858-0603000 Pt - Left upper box cover
32 1 830D-0604000a ZF3E Left lower box
33 1 830D-0600003a EFERIT Joy stick of left box
34 1 860-0607010 FHask Handle ball
35 1 856-0611000 BEEH I Fix pin I
36 2 @B/T5783A 1242 M6X20 Bolt M6X20 8.8-Zn.D
37 1 810A- 1503000 SEE Gas spring

Y




Bk 1 @A858,858M8 CONTROL FRAMEWORK 1 (APPLY TO 858,858A TYPE)

06.1.1

o8




06.1.2 IRINH2 GEFI858,858AHEY) CONTROL FRAMEWORK 2 (APPLY TO 858,858A TYPE)
Fs |#& £ R = = iR & F
No. Quantity Code Description Remark

1 2 810-0620000 FHask Handle boom
2 2 @B/T 6172.1 SRR M2 Nut M12
3 2 870-0600003 ITERIFT Joy stick
4 2 860-0600006 Tk Splint
5 4 GB/T 70.1 A7SEIZEET MO0 25 Bolt M10x25 8.8-Zn.D
6 1 @B/T 5783A 12 MBX16 Bolt M8X16 8.8-Zn.D
7 1 @&B/T 93 BE 8 Washer 8 Zn.D
8 11 @&B/T 97.1 #E 8 Washer 8 Zn.D
9 1 830D-0600034 BRAED Dustcoat I
10 1 850-0600005 B B4R Sponge
11 1 856-0600001 FREE MR Rubber footplate
12 1 856-0601000 JEtR I Motherboard I
13 11 GB/T 91 F O 2X16 Placket Pin 2X16 Zn.D
14 2 &/T 97.1 #E 6 Washer 6 Zn.D
15 1 830D-0611200 R E R Cover Board
16 2 @B/T 882 THil 6X16 Pin 6X16 n.D
17 1 @&/T 6170 L AS Nut M8 8-Zn.D
18 1 830D-0611100 R Footplate
19 4.8n | 830D-0600033 BIAR SR Rubber
20 1 853-0600006 BLBLRIR Sponge
21 1 830D-0600024 7 BB AR Left footplate
22 2.32m | 830D-0600039 RE I Rubber I
23 3.68n | 830D-0600041 fRs% 11 Rubber II
24 4 @B/T 5783A §2 e M14X30 Bolt M14X30 8.8-Zn.D
25 4 @B/T 93 #E 14 Washer 14 Zn.D
26 1 858-0601000 MEZRLB Framt assembly
27 8 @B/T 5783A §=4e M10X20 Bolt M10X20 8.8-Zn.D
28 8 &/T 93 #E 10 Washer 10 Zn.D

29




06.1.2  #44K2 EAB58,858M1® CONTROL FRAMEWORK 2 (APPLY TO 858,858A TYPE)

60




06.1.2 IRINM2 GEFI858,858AHEY) CONTROL FRAMEWORK 2 (APPLY TO 858,858A TYPE)
Fs |8 2 K = A il & &x
No. Quantity Code Description Remark
29 8 @&B/T 97.1 #E 10 Washer 10 Zn.D
30 4 850-0600011 =S Shock absorber
31 1 830D-0600036 BALED Dustcoat II
32 1 830D-0600029 J&iR IT Motherboard 11
33 1 830D-0600015 =R Cover board
34 1 830D-0600042 BFAED Dustcoat IV
35 1 850-0600007 [EBHR Sponge
36 1 830D-0654000 [k I1T Motherboard 111
37 1 850-0600006 FRiBLRIR Sponge
38 9 850-0600009 H Pin
39 9 830-1201013 friYa) Washer

ol




06.1.2  #44K2 EAB58,858M1® CONTROL FRAMEWORK 2 (APPLY TO 858,858A TYPE)

62




07.1.1 ZEIFELAM1GEFASSSHEL N E) CAB SUBASSEMBLY 1(APPLY TO 858 TYPE)
Fs |88 = K = A il & &*
No. Quantity Code Description Remark
858-0700000A B=E Cab

1 1 858-0701000A BWWEFA Cab body
2 4 @B/T 825 25T M6 Screw M16 8.8-Zn.D
3 4 860-0700014 iz Rubber washer
4 4 @B/T 97.1 #E 16 Washer 16 Zn.D
5 4 @B/T5783A 4242 M16X20 Bolt M16X20 8.8-Zn.D
6 1 830D-0713000 RNz Fire extinguisher
7 2 @B/T 68 42T VBX12 Bolt M5X12 8.8-Zn.D
8 2 @/T 97.1 BE S5 Washer 5 Zn.D
9 2 820-0703000 5 AR B Rubber pedestal
10 2 @/T 6170 925 M2 Nut M12
1 2 @B/T5789 242 VBX12 Bolt M8X12 8.8-Ft
12 1 830H-0700008 X\ e =7 8 Fan underlay
13 1 830H-0700006 EERIE Rear window glass
14 1 801-0704000 A5 B Rubber pedestal
15 1 @&/T 6170 125 V10 Nut M10 Zn.D
16 1 858-0700001 FRIAAR Adiabatic plate
17 2 830D-0700005a [E£4R I Clamping [
18 10 @&B/T 97.1 #E 8 Washer 8 Zn.D
19 10 @&B/T 93 #E 8 Washer 8 Zn.D
20 10 @B/T 5783A 2% MBX40 Bolt M8X40 8.8-Zn.D
21 2 830H-0700014 E#R Clamping
22 1 830H-0700001 EENEEE Left rear window glass
23 2 @B/T5789 1242 MBX16 Bolt M8X16 8.8-|ft
24 1 830H-0700007 RIXF Inside handrail
25 1 830H-0700012 WA Lifesaving hammer
26 4 @B/T 845 2T MMX12 Bolt M4X12 8.8-Zn.D

0o




CAB SUBASSEMBLY 1(APPLY TO 858 TYPE)

s 1 (£HBOBHR. i)

HE

07.1.1

64




07.1.1 ZEIFEAM1GEFASSSHEL N E) CAB SUBASSEMBLY 1(APPLY TO 858 TYPE)
Fs |88 = K = A il & &*

No. Quantity Code Description Remark
27 2 830E-0700003 BEIE Viewfinder

28 1 830E-0700011 EMBAEM Knighthead for left viewfinder

29 2 830E-0700012 BREE Nut

30 2 830E-0700014 BEMT Staff

31 4 @B/T 97.1 #E 6 Washer 6 Zn.D
32 4 @B/T 93 #E6 Washer 6 Zn.D
33 4 @BT/70.1 $2£T MoX16 Bolt M6X16 8.8-Zn.D
34 2 @B/T819.1 TFIETI KR ET MBX14 Bolt M8X14 8.8-Zn.D
35 1 830H-0709000 [ 1Ei0 Locking knob

36 4 GB/T 5783A 4242 M16X55 Bolt M16X55 8.8-Zn.D
37 4 @&B/T 93 #E 16 Washer 16 Zn.D
38 4 @&B/T 97.1 #E 16 Washer 16 Zn.D
39 1.07m | 830D-0700044 ENGE T S Rubber seal strip

40 2 830H-0711000 IWIBLRER Glass fixing board

41 4 @B/T5789 NAE=H R MoX12 Bolt M6X12 8.8-F L
42 1 830H-0700002 g1 FEIRIE Front-lower wndow glass

43 0.8/m |[801-0700016 RIESIES Rubber seal strip

44 1 830D-0700028A EIRZES NS Rubber seal strip

45 1 830E-0700013 BEMEASZF Knighthead for right viewfinder

46 1 830H-0700009 g EIRIE Front-top window glass

47 2.2n | 830D-0700038 S Rubber strip

bo




CAB SUBASSEMBLY 1(APPLY TO 858 TYPE)

s 1 (£HBOBHR. i)

HE

07.1.1

66




07.2.1 ZER=EAHF2GEH8SSHIEL NHNE!) CAB SUBASSEMBLY 2(APPLY TO 858 TYPE)
Fs |#& &£ K = = il & iF
No. Quantity Code Description Remark
830H-0703000 WE LS Door assembly
1 2 @/T 5789 7NFHIE = ERTE MBX16 Bolt M8X16 8.8-|ft
2 1 830H-0703012 TREKF Inside handrail
3 2 @B/T 70.1 M7 FIRET VBX16 Bolt M5X16 8.8-81t
4 1 855-0702005 RHIF Inside knob
5 4 830H-0703011 REE Rubber plug
6 4 @/T 5789 7NFHE =R IE MBX25 Bolt M6X25 8.8-|ft
7 1 830H-0703006 A Door lock
8 3 @B/T 818 TFIEE K125 MoX10 Bolt M6X10 8.8-F1t
9 1 830H-0703001 WSS Rubber seal strip
10 1 830H-0703100 WE"N Door frame assembly
11 n 830H-0703008 BREE Rubber strip
12 1 830H-0703007 [T RIRIE Lower glass of door
13 1 860-0702009 iy Locking knob
14 2 860-0702011A RE Bush
15 2 @&/T 97.1 #E 8 Washer 8 Zn.D
16 2 @B/T 93 #E 8 Washer 8 Zn.D
17 2 @&/T 6170 125 VB Nut M8 Zn.D
18 1 830H-0703002 | B35S Top glass of door
19 1 830H-0703005 HhE)F Outside knob
20 1 830H-0700003 FiA Handlebar
21 3 &/T 96 INK#EE 8 Washer 8 7Zn.D
22 3 @B/T 5783A $24% MBX12 Bolt M8X12 8.8-Zn.D
23 4 &/T 97.1 #E 6 Washer 6 7Zn.D
24 2 860-1209008 i & E 5 Fleible axes pin

b/




CAB SUBASSEMBLY 1(APPLY TO 858 TYPE)

s 1 (£HBOBHR. i)

HE

07.2.1

68




07.2.1 BREHE20EHISSHEL, NENE) CAB SUBASSEMBLY 2(APPLY TO 858 TYPE)
FE | =2 K = & i & F

No. Quantity Code Description Remark
25 2 @B/T 91 £H 2x20 forelock 2x20 Zn.D
26 1 830H-0700004 RIFF Draw pole
27 1 830D-0700015a RIAF 1T Draw pole II
28 1 860-0710000 | Jhilfi £ Door steak lock
29 2 @/T 6170 125 M6 Nut M6 Zn.D
30 1 830H-0700005 | T £ 7 22 Door steak lock frame
31 2 @/T 93 #E 6 Washer 6 Zn.D
32 2 @B/T 5783A $242 M6X35 Bolt M6X35 8.8-Zn.D
33 3 @/T 97.1 #E 10 Washer 10 Zn.D
34 3 @&B/T 93 #E 10 Washer 10 Zn.D
35 3 @B/T 5783A $2#2 M10X20 Bolt M10X20 8.8-Zn.D

69




CAB SUBASSEMBLY 1(APPLY TO 858 TYPE)

s 1 (£HBOBHR. i)

HE

07.2.1

70




07.3.1 ZBRFZEHEFICEHSSSHIEL, NENE) CAB SUBASSEMBLY 3(APPLY TO 858 TYPE)
FE | & = = = i & =
No. Quantity Code Description Remark
830H-0708000 BohE B Moving window assembly

1 1 830H-0708002 BohEigE o Moving window glass II
2 1 830H-0708001 BoEIRIE 0 Moving window glass I
3 2 820-0706100 i0LE 4 Locking knob assembly
4 1 830H-0708003 EEEIME Aluminium-alloy frame
5 1 820-0706003 g Rubber seal strip

(1




CAB SUBASSEMBLY 1(APPLY TO 858 TYPE)

s 1 (£HBOBHR. i)

HE

07.3.1

T =N\ o .
WNW \\Wf © S,
/N A y%}ww/

/ﬂ‘ “““ [=

\\Q/Q\T \\\W\\\\\%ﬁ/

\

\\\ /\ , \\\\ ///
, QX / n\\\\ //ﬂ

\/ ,,_\\\, ,,\\\, \j A
QQ \\\ \\, // Wmﬁ ,:/,,,,

NG %

72




07.4.1 EEIFELAMFIGEFSSSHEL AEYLIE!) CAB SUBASSEMBLY 4(APPLY TO 858 TYPE)
Fs |88 2 K = A il &
No. Quantity Code Description Remark
830H-0702000 HEEEAY Overturn window assembly

1 14 | @B/T 5789 7NFHIE = THRIE MBX16 Bolt M8X16 8.8-|ft,
2 1 830H-0702050 HIEFZEE Bracket of right sinister
3 1 830H-0705000 GIEMT Right sinister
4 4 @B/T96 INR#EE 8 Washer 8 Zn.D
5 2 830H-0700013 SEHEZREHE Pneumatic spring pin
6 2 830H-0700011 e S E Pneumatic spring
7 4 @/T6170 125 M8 Pneumatic spring Zn.D
8 1 830D-0700042 HikFHi Right handrail lock
9 6 @B/T2671.1 7S HRET MBX12 Bolt M6X12 8.8-E1t
10 1 830D-0700043 ERFhi Left handrail lock
11 1 830H-0702100 B E TR Winow frame
12 1 830H-0702001 e EIRIE Glass
13 1 830H-0702004 ENEEE RS Rubber cushion
14 2 830H-0702003 B Slide seat
15 1 830H-0702020 IV E E R Electromotor fixing plate
16 1 830H-0702002 BLE Electromotor jacket
17 2 @B/T93 #E 6 Washer 6 Zn.D
18 1 830H-0704000 LM Left sinister
19 1 830H-0702010 EIEMNEE Bracket of left sinister

(5




CAB SUBASSEMBLY 1(APPLY TO 858 TYPE)

s 1 (£HBOBHR. i)

HE

07.4.1

4




07.5.1 ZBIRREAMFSGERLSSHEL ANTHYLE!) CAB SUBASSEMBLY 1(APPLY TO 858 TYPE)
Fs |#& &£ K = 7 il & =
No. Quantity Code Description Remark
830H-0706000 AR Inner plate assembly
1 1 830H-0706001 BB OSIR Cover board for repair the wiring
2 1 830H-0706002 EM A LHHR Right Inner plate
3 1 830H-0706020 INRER Instrument panel
4 1 830H-0706030 KENZ =R Radiogram fixing plate
5 1 830H-0706003 HAITER Accelerograph cover plate
6 1 830H-0706008 TouAH Top cover
7 1 830H-0706007 BB R Cover board of rear window
8 6 830H-0706006 XO Draught of the air-conditioner
9 1 830H-0706005 =RE[HR Air-condition face plate
10 1 830H-0706004 oy EANES PN Cover plate
11 1 830H-0706009 = M ALHR Left Inner plate
12 1 830H-0706013 BEEI Alnico regula
13 1 830H-0706012 WliE{ES Doorknob
14 1 830H-0706011 =R Cover plate

(o




07.5.1

syeni 1 (ERB58HA, i)

CAB SUBASSEMBLY 1(APPLY TO 858 TYPE)

76




08.1.1 AR (EFS58#H1EY) AIR-CONDITION SYSTEM (APLLY TO 858 TYPE)
Fs |8 2 K = A R & E

No. Quantity Code Description Remark
1 1 858-0800011 Rk Condenser assembly
2 2 858-0800050A REBRSR Condenser bracket
3 10 @B/T 5783A §2 ¢ MBX20 Bolt M8X20 8.8-Zn.D
4 10 @&B/T 93 #E 8 Washer 8 Zn.D
5 10 @&/T 97.1 #E 8 Washer 8 Zn.D
6 2 850-0800004 Bk Joint
7 6 JB/T 8870 Mz 16-25 Hoop 16 ~ 25 Zn.D
8 1 858-0800001 HKE I Inlet pipe I
9 1 858-0800003 LKE Return pipe
10 1 830H-0820200 E4EHLERK Compressor assembly
11 1 858-0800004 [E4GHESE Vent-pipe assembly
12 1 858-0800006 EENIESE Inspiration pipe assembly
13 6 @@B/T 5783A $25¢ VBX12 Bolt M5X12 8.8-Zn.D
14 6 @&B/T 93 #E 5 Washer 5 Zn.D
15 6 &/T 97.1 #EE 5 Washer 5 Zn.D
16 1 860G-0800002 BE/K 1R 2R Fixing plate
17 1 860E-0801200 HKREEHIZFEGE Flow controller
18 1 858-0800002 HKE IT Inlet pipe IT
19 8 JB/T 8870 Mz%E 50-60 Hoop 50-60 Zn.D
20 2 830D-0801005 ENE Left-air-pipe
21 1 858-0800012 LRER Wire harness
22 1 830H-0820400 1RY\25 Controller
23 1 830H-0820300 TSR Air-condition box assembly
24 2 830D-0801003 aNE Right-air-pipe
25 1 830H-0802000 SEREH Bracket
26 2 @&B/T 97.1 #E o6 Washer 6 Zn.D
27 2 @/T 93 BE6 Washer 6 Zn.D
28 2 @/T 5783A 8212 M6X30 Bolt M6X30 8.8-ZnD 77




%% (88858#) AIR—CONDITION SYSTEM (APLLY TO 858 TYPE)

08.1.1

&
e O\
. - 7 A o /B
Q O\ =
o N \w
~ ~ 4% LS

\ -

TToYPS resrvFYTYY (FPFYPFYPITEFITIVVYPPFFETR

/

\
-
< 1

f/

=)

. /y

'

78




08.1.1 ZTiAHR% (EFS58#H1EY) AIR-CONDITION SYSTEM (APLLY TO 858 TYPE)
FE |88 & K = 7 i & E
No. Quantity Code Description Remark
29 1 858-0800007 FERBOE Drying bottle outlet pipe
30 1 830D-0801600 F IR AR SRR Drying bottle assembly
31 1 858-0800008 FERAOE Drying bottle inlet pipe

79




%% (88858#) AIR—CONDITION SYSTEM (APLLY TO 858 TYPE)

08.1.1

&
e O\
. - 7 A o /B
Q O\ =
o N \w
~ ~ 4% LS

\ -

TToYPS resrvFYTYY (FPFYPFYPITEFITIVVYPPFFETR

/

\
-
< 1

f/

=)

. /y

'

80




09.1.1 EELRE]1 GEF858 , 858AZ AN COVER ASSEMBLY 1 (APPLY TO 858,858A TYPE)

Fs | & = K = = i & x
No. Quantity Code Description Remark
1 24 @B/T 5783 A 252 M00 25 Bolt M10x25
2 26 @&B/T 93 #E 10 Washer10
3 32 &/T 97.1 #E 10 Washer10
4 1 858-0900001 AR Lock-buckle-RH
5 1 858-0950000 HEZR Frame
6 2 801-0704000 PR B BB Rubber-seat
7 2 @&B/T 6170 12 M10 Nut M10
8 1 858-0930000 BIEMR Front seal-board
9 1 858-0960000 UESE Side seal-board
10 1 858-0900007 3R Up seal-board
11 1 858-0901000 TEHR Down seal-board
12 2 @B/T 5783 A $242M100 30 Bolt M10x30
13 1 858-0900003 Z i Lock-buckle-LH
14 8 @/T 93 #BE 5 Washer 5
15 8 &/T 97.1 #E 5 Washer 5
16 8 @B/T 5783 A 1242 M0 14 Bolt M5x14
17 1 858-0970000 R Beam
18 2 830D- 1320003 i Lock
19 1 858-0980000 LESE Breathability window RH
20 4 @B/T 5783 A 4242 MBO 20 Bolt M8x20
21 4 @/T 93 #E 8 Washer 8
22 4 @B/T 97.1 #BE 8 Washer 8
23 4 @B/T 91 $§3.20 20 forelock 3.2x20
24 4 858-0990000 Ak Gemel seat
25 4 @B/T 882 fH3 B100 130 Pin B10x130
26 1 858-0920000 EESE Breathability window LH

sl




8A TYPE )

APPLY TO 858,83

(

AB58, 858A##) COVER ASSEMBLY




09.2.1 EELRE2 GEFS58 , 858AZ AN COVER ASSEMBLY 2 (APPLY TO 858,858A TYPE )

Fs | & = K = = i & x
No. Quantity Code Description Remark
1 6 @®B/T 5783 A 252 M100 25 Bolt M10x25
2 8 &/T 93 #E 10 Washer 10
3 6 @&B/T 97.1 2BE 10 Washer 10
4 1 830D- 1320003 i Lock
5 1 858-0914000 it Lock-buckle
6 4 @&B/T 97.1 #BE 5 Washer 5
7 4 @/T 93 #E 5 Washer 5
8 4 @B/T 5783 A 1242 VB0 14 Bolt M5x14
9 2 @&B/T 6170 12 M10 Nut M10
10 1 858-0916000 BIEMR Front seal-board
11 1 858-0911000 £ Cover
12 1 858-0913000 B2 The seat body
13 11 @/T 97.1 #E 8 Washer 8
14 8 @/T 93 #BE 8 Washer 8
15 11 @B/T 5783 A $25¢ VB0 20 Bolt M8x20
16 2 858-0912000 Kk Gemel
17 2 @/T 91 $53.20 20 forelock 3.2x20
18 2 GB/T 882 THih B100 80 Pin B10x80
19 2 @/T 97.1 #E 6 Washer 6
20 2 @B/T 5783 A 242 Mol 20 Bolt M6x20
21 858-0915000 I=ED Rear seal-board

33




(APPLY TO 858,858A TYPE )

2L (8858, 8H8A#) COVER ASSEMBLY 2

09.2.1

84




10.1.1 &Eh¥=E (EFHE858,858AH1EY ) ENGINE HOOD (APLLY TO 858,858A TYPE)

Fs | & = K = =1 R & F
No. Quantity Code Description Remark
1 2 @B/T 91 tH2.50 24 forelock 2.5x24
2 2 @&B/T 97.1 BE 12 Washer 12
3 4 @/T 97.1 #HE 8 Washer 8
4 4 @B/T 91 f52.50 16 forelock 2.5x16
5 1 | 830D-1003000 S Gas spring
6 1 858-1000001 <EF knighthead
7 6 @B/T 5783 A P25 M100 25 Bolt M10x25
8 6 @&B/T 93 BB 10 Washer 10
9 8 @/T 97.1 2BE 10 Washer 10
10 2 860-1004000a BREEMR Gemel board
11 2 860-1000006a THEH Pin
12 1 858-1010000 NE Engine cover
13 1 858-1020000 e AR Support seat
14 2 @&G/T 93 BE 8 Washer 8
15 2 @B/T 5783 A P25 VB0 16 Bolt M8x16
16 4 @&/T 6170 125 Vb Nut M6
17 4 @/T 93 #HE 6 Washer 6
18 4 @&B/T 97.1 #E 6 Washer 6
19 1 870-1001600 I [En Lock-side
20 4 @B/T 5783 A 242 M0 25 Bolt M6x25

39




#HlE (£8858,858M8 ENGINE HOOD (APLLY TO 858,858A TYPE)

10.1.1

86




11.1.1 [EFEZRERGERSSS,858AHEL ) SLEWING SUPPORT (APPLY TO 858,858A TYPE)

Fs |8 2 K = A R & E
No. Quantity Code Description Remark

1 24 GB/T 5783A IRIEM18X45 Bolt M18X45 10.9-F1t
2 24 @B/T 5782A 3242 M18X90 Bolt M18X90 10.9-F 1t
3 1 858-1110000 O35 35 & Slewing support
4 2 @&/T 119 THA16X45 Pin A16X45
5 4 858-1100001 MRS, Joint
6 4 JB/T 7940.1 JAMM10X1 Grease cup M10X1 Zn.D

S




88




12.1.1 HSKZHS GEH858HEL) AIR INLET SYSTEM (APPLY TO 858 TYPE )
Fs |88 &2 K = il & =
No. Quantity Code Description Remark
1 1 830H-1202007 Bl fiE T-type hoop
2 1 858-1201003 HKE D Air inlet pipe 0
3 3 858-1201004 I % fis T-type hoop
4 1 858-1201005 HEE Stransition pipe
5 2 830H-1202003 B T-type hoop
6 1 858-1201100-01 EEAX Press switch Eh# : 39 065 70 902
7 1 858-1201100-02 TEE Bend joint pipe /% : 3930025979
8 1 858-1201100-03 TZEIE Second class air cleaner core Sh4 : CF300
9 1 858-1201100-04 TR Air cleaner core Eh C 15300
10 1 858-1201100 =HIEEES Air cleaner
1 1 @B/T 5783A $242 MO 40 Bolt M8x40
12 1 @B/T 93 BE 8 Washer 8
13 1 @/T 97.1 BE 8 Washer 8
14 1 858-1201001 + fiz Hoop
15 1 @B/T 6170 125 MB Nut M8
16 1 858-1201002 HSEO Air inlet pipe [

3Y




#5E(8RBOBHY) INLET AIR SYSTEM  (APPLY TO 858 TYPE)

"
NG

WY
y &

—

(7
"W((l




12.2.1 AEHARS (EF858H1EL)COLLING SYSTEM (APPLY TO 858 TYPE )
Fs |#% & K = 7 il & =
No. Quantity Code Description Remark
1 1 858-1202400 KB E2 Radiator
2 1 858-1202200 EXE Fan guide
3 1 858-1202300 Eiads! Screen
4 1 858-1202007 LRt Upper heat-insulation plate
5 1 858-1202008 FiRin Upper heat-insulation spacer
6 22 @B/T 97.1 #E S Washer 8
7 22 @&B/T 93 #E 8 Washer 8
8 22 @B/T 5783A 4242 M8x25 Bolt M8x25
9 1 858-1202004 iR Left heat-insulation spacer
10 1 858-1202005 Rtk Left heat-insulation plate
1 1 858-1202100 BN EE AR Radiator left bracket
12 2 858-1202002 R Rubber spacer
13 4 @B/T 97.1 #E 12 Washer 12
14 4 @B/T 93 #HE 12 Washer 12
15 4 @B/T 5783A Y242 M12x40 Bolt M12x40
16 1 858-1202003 TpEiR Lower heat-insulation plate
17 1 858-1202001 TiRfhid Lower heat-insulation spacer
18 16 830-1201013 BEH Washer
19 16 @B/T 91 FFO%H 2x16 Cotter pin 2x16
20 16 830-1201012 H Pin
21 4 JB/ZBTTT MRS 44 ~ 64 Hoop 13 ~ 19
22 1 858-1202006 LEKE Upper water pipe
23 1 @B/T 6170 125 M8 Nut M8
24 1 860-1202600 x5e Bracket
25 1 830-1201015 VLR e Balancing container
26 1 830-1201014 RE Rubber pipe
27 1 858-1202012 FTKE Lower water pipe
28 1 858-1202011 it Right heat-insulation spacer

9l




Mg (888581)COLLING SYSTEM (APPLY TO 858 TYPE )

12.2.1




122.1 ARG (EHES58HEL)COLLING SYSTEM (APPLY TO 858 TYPE )
FE |88 = R = = i = E
No. Quantity Code Description Remark
29 1 858-1202009 HIa#ik Right heat-insulation plate
30 1 858-1202500 B EE G 4e Radiator right bracket

95




Mg (888581)COLLING SYSTEM (APPLY TO 858 TYPE )

12.2.1




12.3.1 &h¥ &4 GEFAES58H1EY) ENGINE SPARE PART (APPLY TO 858 TYPE)

Fs |8 £ K = = il & E

No. Quantity Code Description Remark
1 1 858-1203000 Seim Diesel engine
2 1 858-1203000- 1 SeHIRI Fuel filter cartridge KUBOTA 16631-43562
3 1 858- 1502400 WLmE s Oil filter cartridge KUBOTA 1C020-32432
4 1 858-1203000-2 X Fan KUBOTA 1K015-74111
5 1 858-1203000-3 KRR T Fan belt KUBOTA 1K011-97011
6 1 858-1203000-4 A Alternator KUBOTA 1C011-64011
7 1 858-1203000-5 ML Starter KUBOTA 1K012-63011

Y90




12.3.1  fud# (£88588%) ENGINE SPARE PART (APPLY TO 858 TYPE )




124.1 HSZR % GEF858%18!) EXHAUST SYSTEM (APPLY TO 858 TYPE )
Fs |#% & K = = il & =
No. Quantity Code Description Remark
1 1 858-1204003 HERBEEMN Muffler pack
2 1 | B/ 3777 WEHE 1900210 Hoop 190~210
3 2 860B-1204004 PAESE Clamp
4 1 858-1204200 IHFE 28 Muffler
5 1 858-1204100 EEss R Muffler bracket
6 4 @B/T 97.1 #}E 8 Washer 8
7 8 @GB/T 6170 12 VB Nut M8
8 4 @B/T 97.1 #E 12 Washer 12
9 4 &/T 93 #E 12 Washer 12
10 4 @B/T 5783A g2¥eM120 1.250 25 Bolt M12x1.25%x25
11 1 858-1204002 HESO#®E Asbestus spacer
12 4 @B/T 97.1 #E 10 Washer 10
13 4 @B/T 93 #;E 10 Washer 10
14 4 @B/T 5783A $2¥MI00 1.250 30 Bolt M10x1.25x30

97




#584 (£48584) EXHAUST - SYSTEM (APPLY TO 858 TYPL )

12.4.]

98




12.5.1 KAMARS (EFE858MEY) FUEL SYSTEM (APPLY TO 858 TYPE)
Fs |#% & K = A il & =
No. Quantity Code Description Remark

1 1 858-1205100 R Fuel tank

2 5 @B/T97.1 #}E 5 Washer 5

3 5 @B/T93 #EE 5 Washer 5

4 5 @B/T 5783A §2¥8 Mbx12 Bolt M5x12

5 1 801-1205400 e Filter sieve

6 1 801-1205300 WRIRFERN SR Air-filling valve

7 1 801-1205002 EHOE Fuel-filling cap

8 1 858-1203000-01 ITLIEM Sedimentor assy KUBOTA 15831-43353
9 1 @B/T97.1 #E 8 Washer 8

10 1 @B/T193 BE 8 Washer 8

11 1 @B/T5782A 4242 MBX70 Bolt M8x70

12 6 JB/Q 3777 ME#E 13~ 19 Hoop 13 ~ 19

13 1 858-1205001 fHimeE O Fuel-inlet pipe [

14 1 858-1205002 & 0 Fuel-inlet pipe 0O

15 4 820-8500002 oS Seal ring

16 1 830D-0501008 HihEE Fuel-out joint pipe

17 2 820-8500001 wRiFER Joint bolt

18 1 860-1205005 Rt Rubber washer

19 1 860-1205600 BRI Put fuel valve
20 4 @B/T 97.1 BE 12 Washer 12
21 4 &/T 93 HE 12 Washer 12
22 4 @B/T 5783A $24e M1 2X35 Bolt M12x35
23 1 858-1205003 BhE Fuel return pipe
24 1 830D-0501009 MRES Fuel-inlet joint pipe

99




12.0.1 b (€885844) FUEL SYSTEM (APPLY TO 858 TYPE )

100




12.6.1 mhAtaEER % GER85SHIEL) POWER OUTPUT SYSTEM (APPLY TO 858 TYPE)
Fe | & £ K = = i & )ES
No. Quantity Code Description Remark

1 1 858-1206100 B33 Connector

2 20 @B/T 97.1 2E 10 Washer 10

3 20 @&/T 93 2E 10 Washer 10

4 8 @B/T 5783A $24¢ w100 1.250 40 Bolt M10x1.25x40

5 1 860B-1205002 iR EER Connecting disc of flywheel housing

6 2 @B/T 5783A §24¢ w100 1.250 35 Bolt M10x1.25x35

7 10 @B/T 5783A $2% MI100 1.250 30 Bolt M10x1.25%30

101




POWER OUTPUT SYSTEM (APPLY TO 858 TYPE )

iR ($A858H)

12.6.1

102




12.7.1 R Z (EFISS8#H1EY) SUPPORT SYSTEM (APPLY TO 858 TYPE )
FE |8 = R = = R & E
No. Quantity Code Description Remark
1 4 GB/T 889.1 Y2 M4 Nut M14
2 8 @B/T97.1 BE 14 Washer 14
3 4 865-1209001 & #viR Washer
4 8 865-1209100 R ES Shock absorber
5 16 PB/T97.1 BE 12 Washer 12
6 16 @B/T93 BE 12 Washer 12
7 16 GB/T 5783A 922 M12x1. 25x35 Bolt M12x1.25x35
8 2 858-1209100 IEE2S Back bracket
9 4 GB/T 5782A $2 4% M14x120 Bolt M14x120
10 1 858-1208100 BRIZEE Front right bracket
1 9 @B/T 97.1 #E8 Washer 8
12 9 @B/T 93 #E 8 Washer 8
13 2 @B/T 5783A $2 42 MBx40 Bolt M8x40
14 1 858-1212100 BAHRES Adjust block
15 2 @B/T 5783A PEIEM8x25 Bolt M8x25
16 1 858-1212001 Ea PR Belt protected block
17 2 @B/T 5783A PEIEM8x16 Bolt M8x16
18 1 SRR T Compressor belt
19 1 858-1212002 MIpORZ =4 Belt wheel
20 3 @B/T 5782A $2 4% MBx70 Bolt M8x70
21 1 858-1207100 ERIZ SR Front left bracket

105




3% (€A8584) SUPPORT SYSTEM (APPLY TO 858 TYPE )

12.7.1

104




12.8.1 SHITEYINZR GEH858HE!) FUEL CONTROL SYSTEM (APPLY TO 858 TYPE )
FS | & = f = e i = E
No. Quantity Code Description Remark
1 1 858-1211100 113K Fuel line
2 1 858-1211200 AT 48 Fuel bracket

100




FUEL CONTROL SYSTEM (APPLY TO 858 TYPE )

HTEAE (8ABDBHA)

106




13.1.1 EBRZRZ%G BS2FEIGEASSSHA!) ELECTRICAL SYSTEM ELECTRICAL ASSEMBLY I (APPLY TO 858 TYPE)
Fs |8 £ r = = i &
No. Quantity Code Description Remark
1 1 860-1300001 TEATSZSR Lamp bracket
2 1 T0405-02114 TEXT Work lamp 12V/55W
3 1 @B/T5783A §2 48 M12X30 Bolt M12X30 8.8-Zn.D
4 1 @B/T197.1 #E 12 Washer 12 Zn.D
5 1 @B/T93 #HE 12 Washer 12 Zn.D
6 3 T0405-02111 THEAT Work lamp 12V/55W (&%)
7 1 T0416-03101 SERLiEL Joint
8 2 B/T5783A 1212 MBX25 Bolt M8X25 8.8-Zn.D
9 2 @B/T197.1 #HE 8 Washer 8 Zn.D
10 2 @B/T93 #E 8 Washer8 Zn.D
11 1 T0405-04211 BRLT Alarm lamp (@it
12 2 @B/T6170 125 MB Nut M8 8-Zn.D
13 1 @B/T5783A 1212 MBX20 Bolt M8X20 8.8-Zn.D
14 1 @B/T197.1 #ME 8 Washer 8 Zn.D
15 1 @B/T93 #HE 8 Washer 8 Zn.D
16 1 T0416-02102 B, g /\ Buzzer
17 1 T0405-02112 TEXT Work lamp
18 2 B/T5783A $Z4E M10X25 Bolt M10X25 8.8-Zn.D
19 2 @B/T197.1 #HE 10 Washer 10 Zn.D
20 2 @B/T93 #;E 10 Washer 10 Zn.D
21 1 830D- 1331000 FEMTRER Lamp bracket

107




1311 w4k #a441(€8584)  ELECTRICAL SYSTEM  ELECTRICAL ASSEMBLY | (APPLY TO 858 TYPE)

108




13.2.1 HERZR% BESEENGERASSSHLEL) ELECTRICAL SYSTEM ELECTRICAL ASSEMBLY II(APPLY TO 858 TYPE)
Fs |#& £ R = = 1T & F
No. Quantity Code Description Remark
1 1 858 -1300210 + IR IA KT 28 25l Fourteen place fuse assembly
2 1 858-1300220 VNS Wiring harness
3 4 GB/T 65 FHEEFE LR ET M5X12 Bolt M5X12 8.8-Zn.D
4 16 @&/T 97.1 BHE 5 Washer 5 Zn.D
5 16 @B/T 93 B s Washer 5 Zn.D
6 4 T0404-02412 A4 23 Relay
7 1 T0416-04001 YkEE 2R REZE Bracket for Relay
8 5 @/T70 M7SAIRE]T MBX20 Bolt M6X20 8.8-Zn.D
9 10 @B/T 97.1 #HE 6 Washer 6 Zn.D
10 10 &/T 93 #E 6 Washer 6 Zn.D
1 1 858-1300230 YxEH BE LR Bracket
12 1 858-1300020 JHIT3ERIEY Accelerator shaft
13 1 885-1330010 i Pull arm
14 4 @/T 70 MN7SAIRET MI0X50 Bolt M10X50 8.8-Zn.D
15 4 @B/T 97.1 #E 10 Washer 10 Zn.D
16 4 &/T 93 #E 10 Washer 10 Zn.D
17 1 T0412-06132 AN S Motor
18 1 858-1320200 Sz Bracket
19 1 T0412-05111 Lt IREN 2 Motor drivers
20 12 GB/T 818 TFEEIEE] MBX12 Bolt M5X12 Zn.D
21 1 860J-1320100 1RIPE Hull for protecting
22 1 858-1300101 TR Bracket
23 2 T0404-01211 FCThYKER 23 Relay for startup
24 4 GB/T 818 TFEEIEE] MeX12 Bolt M6X12 Zn.D
25 1 T0401-01112 BHENEIRSAX Main switch
26 6 @B/T 97.1 #ME 10 Washer 10 Zn.D
27 6 @B/T 93 #ME 10 Washer 10 Zn.D
28 6 @B/T 5783A y24E M10X20 Bolt M10X20 8.8-Zn.D

109




L

@ ey 0SSy o
o ASEKHAIKLT
05777

¢/

110




13.2.1 HBEZR4%Z B5EENGEASSSHIAE) ELECTRICAL SYSTEM ELECTRICAL ASSEMBLY II(APPLY TO 858 TYPE)

FE |88 & K = A R & &*
No. Quantity Code Description Remark
29 1 830H-1300110 —IRIAMTES Two place fuse
30 1 850-1300110a RIS S Two place fuse

111




L

@ ey 0SSy o
o ASEKHAIKLT
05777

¢/

112




13.3.1 BSAR%Z BESLRINGEASSSHIEY)ELECTRICAL SYSTEM ELECTRICAL ASSEMBLY HI(APPLY TO 858 TYPE)
Fs | & = K = A 1R & F
No. Quantity Code Description Remark
1 1 T0411-05203 WAL AR Fuel level sensor (L=650)
2 1 T0411-01201 BEERES Temperature sensor
3 1 T0411-10101 HIRIRZE X Oil filter switch
4 1 EIR(E AR Rotate speed sensor (REHE )
5 1 T0411-03101 [£711&=%s8 Pressure sensor
6 1 T0411-01101 mE S Temperature sensor
7 1 858-1310200 BIPE=ELR Cab wiring harness
8 1 T0411-04105 EHNFx Pressure switch
9 1 858-1310100 FLER Wiring harness
10 1 858-1300010 BERETEILR Cab wiring harness

113




13.3.1 wak akslll(€985848) ELECTRICAL SYSTEM  ELECTRICAL ASSEMBLY II(APPLY TO 858 TYPE)

CUULULULULUY N\ T

=

I i

N

114




13.4.1 B &% B2 EIVGEAS58H1EY) ELECTRICAL SYSTEM ELECTRICAL ASSEMBLY IV (APPLY TO 858 TYPE)

Fs | & = K = = i & F
No. Quantity Code Description Remark
1 1 |T0406-02111 SR Wiper
2 3 T0401-03201 TEATHX Work lamp switch
3 1 T0401-03202 MEIF X Wiper switch
4 1 T0401-03205 ERITH X Alarm lamp switch
5 1 |70401-03210 B TEFE High speed switch
6 1 |70401-03213 B4 {EREFT Slewing switch
7 3 T0401-03303 ZiR Cover
8 8 T0401-03302 8] R HESR Middle single frame
9 2 |T0401-03301 lih 8 E L2 Side single frame
10 1 T0409-02101 &=L I N%4 Antenna
1 8 @B/T845 BEXRE] ST4.8X13-C-H Bolt ST4.8X1.3-C-H Zn.D
12 2 T0409-06203 hERE Speaker cover
13 8 @B/T818 TFEKIRE] MbX12 Bolt M5X12 Zn.D
14 8 @B/T93 #E 5 Washer 5 Zn.D
15 2 T0409-03101 Eil==r Speaker
16 1 T0412-04212 INZE RSP EE Controller
17 1 @B/T197.1 #BME 5 Washer 5
18 1 T0416-05101 LEQIRER Buzzer
19 1 T0405-03211 0T Top lamp
20 1 T0409-01111 UgEH Radio
21 1 T0401-04401 PO {7 EAREFF K< Switch
22 1 T0412-07131 AIIEHIR Controller for engine
23 1 T0408-01111 =Y Cigaret lighter

115




13.4.1

paRE wakV(848580) ELECTRICAL SYSTEM ELECTRICAL ASSEMBLY IV (APPLY TO 858 TYPE)

116




13.5.1 BBSZR % Bith%AGERAS5811EY) ELECTRICAL SYSTEM BATTERY ASSEMBLY (APPLY TO 858 TYPE)

Fs | & = K = = i & x
No. Quantity Code Description Remark
1 2 T0413-01111 Efith Battery 60AH
2 4 @&B/T 6170 125 VB Nut M8 8-Zn.D
3 4 @&B/T 93 GEREEHELE 8 Washer 8 Zn.D
4 4 @&/T 97.1 #E 8 Washer 8 Zn.D
5 2 T0416-01101 E it IER S, Connection nip for battery
6 4 GB/T 5783A 1242 MBX30 Bolt M8X30 8.8-Zn.D
7 4 GB/T 5783A 242 MBX16 Bolt M8X16 8.8-Zn.D
8 1 830D- 1320002 BEEH Fixing pole
9 2 | 858-1300001 ER Fixing plate
10 1 850-1310020 ERMIEREL Positive electrical wire
11 1 850-1310010 EE M IERE% Positive electrical wire
12 2 T0416-01102 EBth sk Connection nip for battery
13 1 850-1310030 E it I EL Negative electrical wire
14 1 830D- 1300100 ER R Negative electrical wire

117




wakE ke (EA85888) ELECTRICAL SYSTEM  BATTERY ASSEMBLY (APPLY TO 858 TYPE)

13.3.1

118




15.6.1

VA BA RSO0

A

FLECTRICAL SYSTEM  WIRING DIAGRAM(APLLY TO 858 TYPE)

DIz

el ]

SEEEE

IS

Bama
G |
ADOS

T [

]

winged

Fourteen P\oce Fuse Assemb\y‘

sl (221
Time-lapse Relay Horn Relay Parking RE‘G

654321(87654321 4321
d‘Ode 86308785]|86308785 85878630

654321/87654321 4321

= = o =z S 253123351 35211923
|83 shsruTBrocnezs B8e~3 234
g3t :;-2:..;::_>-> O
TN E%? S olna SRS
i:. L L g:: —_‘g"‘CXEEHi =========
‘ = o= LTI u
L ’ 3 | -
Accelerator controller
WC | |1 100
m et 0
AR 15[]53 o
JE BT\
2 " »
3 Wit o controte Startup Switch
=
B BrR2RI =3 (23wt
8581310300 ¢y Cigaret te u hter ???? TT GPS system—=¢/|! gyﬁ/
=6| 16

lectromotor wiring

i
Accelerator electromotor

-

=5=3

1234

RAEARE  [xsoo 104 Vs
Low gear pressure Switch X% 0

~@?Eﬁ‘ [ o B
E'i b =% 3222
Emﬂi%
858—1310400 GifkERKeD A
Accelerator position wiring
Accelerator e\ectirg%ﬁrgoph ' ! = o
: N 53
2y e " i
réﬂw ¢ v | Horn Button Farthing @] — - (R
1 150 1 Battery Join Starter
W@% .
Main Switch
Wk
Table Of Color Symbol
% Black i Grey I =23 S s
ik Red 1 Purple &Ei . Y v
th White  |&/# |Blue/Yellow ] 0 &nime [ Cod
i Yellow |&/t |Blue/White s (12 s i
8 Green  |£/8 |Blue/Black Jump—start Rela Warm-up Relay
i Blue #/# | Grey/Yellow
k6 Brown  |4/2 |Grey/Black
ot Pk [4/# |Grey/Blue m;ﬁ’f(?gm)
i/ Wh\'te?YeHow #/% | Yellow/Black = s = =
t/% | White/Black [#/86 |Yellow/Green = IT 7t i me—
6/ | White/Brown |&/4¢  [Brown/White = - Lomp (\;l)\ot(fro)m)
g/u6 | Red/White §/s6 | Brown/Red Ol Filter = @
1/s | Red/Black [#/2 |Brown/Green i ofch B em Wt 7
o/t | Red/Yellow |#/% [Brown/Black Sensor | Lkt Seporator Swich | [£2]
h/8 Red/Blue ﬁ/ﬁ BfOWﬂ/B\Ue STemperoture ==
n/86 | Red/Green == /

Rev sensor

Qil Pressure semsor

B

@
i B

arking electromagnet ﬁ%ﬂ

fait _ Startenl g

Air_inlet glow

2— ]|t
Continue flow package

AdfR
123 Tem sensor
i’
2

(1)
(clutch)

rive)

=

20

;

N 14 )
< ilﬁ(ﬁ
A\or’r‘nﬁ(iﬁ] mp Front Lamp s omp
Top Lemp ki Radio m
5
Db
T
32l Le
S ;:§> ;E
. ]
A/C system ss 858-1300010 dmszkusp
2z Cab Lamp Wiring
1238
i
- ==
&= TT
3
¥z Cab i
vt — . 858-1310200 4psap
gy —z||2 8
Elg w—ill]i 54
an g ] i e | e el .
S ) s ih : +— "] —eb==d Jlomp Suitch
H1 1 51 — 5w 1 —
a3 i e 2 %ﬁ ol an
celi= el ] —2=< [Rear Lamp Switch
=il S 37 =
858-1310100 ¢4 —2 %m:% - itk
Spggﬁer Speidﬁﬁe L A =25 |Wiper Switch
b —RT| =]
|' e RS —C| = o |HdTE
[T s ——ehsu ] S5 JHight Speed Sitch
L—aw—f1] =]
52 TS ST e
et— 11 —2| —ab=<3 | Slewing Switch
== = —ad "L%a ih e lgmay
oH—t1 3] =2=< J Alorm Lamp  Switch
*?4 7]
— Vi 65 Vi -—W‘OE HIRIFS D)
;55 V'j =—2E=<" IFront Lamp Switch
\ gﬂl 1| [1 == 0% L[ =
¥ g 2: o0} :i; g:
521% 4 }- z%l 4[4 = ipment
_  Confirce flov puck s Vipe
g‘/‘ m ontinue Tiow pﬂ[(ﬁ;
e S i s L £
g0
T|ESS
. =%
O =
I i, ¥ G O~
g2
Fs2
2L A3

119




